
1 | P a g e  
 

 

 

 

 

 

ECONOMIC IMPACT ANALYSIS 

Presented to the   

WISCONSIN DEPARTMENT OF ADMINISTRATION 

And  

WISCONSIN DEPARTMENT OF NATURAL RESOURCES 

 

April 24, 2015 

 

 

 

                                    

 

Attachment 2



2 | P a g e  
 

TABLE OF CONTENTS 

 

Contents 
 EXECUTIVE SUMMARY 

1.  INTRODUCTION ........................................................................................................ 10 

2.  TECHNOLOGY EVALUATION AND CAPITAL/O&M COST DEVELOPMENT ....... 12 

2.1 Data Collection .............................................................................................. 12 

2.2 Literature Review .......................................................................................... 15 
[...]
growth requirements.   These organisms can sequester up to 0.38 mg P / mg VSS.  The process 
requires an anaerobic zone followed by an aerobic zone.  The anaerobic zone should not have 
any dissolved oxygen or oxidize nitrogen and sulfur.   The presence of nitrate or dissolved oxygen 
in the anaerobic zone will prevent uptake of phosphorus.   For facilities with combined sewers, 
high carryover of dissolved oxygen in the raw wastewater and primary effluent is of concern.   

Another key factor is the amount of readily biodegradable BOD (rbBOD) available in the 
anaerobic zone, thus the concentration of rbBOD to ortho-P.  The amount of rbBOD in municipal 
wastewater treatment facilities is typically affected by the sewer system configuration.  Sewers 
with long residence time, low infiltration and inflow (I/I) and warm temperatures will generate 
higher concentration of rbBOD.  System with colder wastewater < 15 degC, short residence time, 
or high I/I, especially combined sewers, will have lower rbBOD.   

Finally, site specific requirements for nitrification or total nitrogen removal can also affect the 
viability of performing biological phosphorus removal.  

                                                            
5 Most point source discharges in Wisconsin are currently complying with technology-based phosphorus limitations, 
which are typically set equal to 1 mg/L (ch.NR 217 Subchapter II, Wis. Admin. Code).  For this reason, 1m/L is 
frequently used to help establish baseline phosphorus loads for point source discharges, and has been frequently 
used to help establish TMDL waste load allocations.  



17 | P a g e  
 

Only through site specific analysis and comparison versus chemical phosphorus removal can the 
viability and economics of phosphorus removal be determined.   Thus for the purpose of this 
state-wide analysis, we moved forward with chemical phosphorus removal. It should also be 
noted that implementing BPR would increase capital costs, but could significantly decrease the 
operations and maintenance costs when compared to chemical precipitation alone due to the 
lower chemical requirements as well as generating less sludge for disposal.  

2.4.1 Mechanical WWTPs 

Table 2-3 summarizes the treatment processes and associated main process components which 
were assumed would be necessary to meet the various target TP levels for mechanical WWTPs 
for both municipal and industrial dischargers.  It was assumed that mechanical WWTPs are 
generally conventional activated sludge plants with primary and secondary clarifiers. For each of 
the three TP treatment levels, cost curves for two design flow ranges (0 to 10 MGD and greater 
than 10 MGD) were developed. For each flow range, several flows were selected to develop the 
capital and O&M costs used to develop the curves. Curves for these two flow ranges were 
developed because unit costs tend to vary more significantly at the smaller capacities while unit 
costs tend to “flatten” out and not change as much for flows larger than about 10 MGD.  Since 
most mechanical WWTPs in Wisconsin have a capacity less than 10 MGD, a curve with several 
points at the lower flow range would provide a more representative cost curve that is not 
“distorted” by including unit costs for larger flow capacities.    

Since it was assumed that all mechanical WWTPs have clarifiers, these treatment units were not 
included as a required process component to achieve the TP limits.  

Table 2-3 – Summary of Processes Required for Phosphorus Removal for Mechanical 
WWTPs 

Treatment 
Level 

Flow Ranges 
for Cost 
Curves 

Costs 
Developed for 
Specific Flows 

Treatment 
Process 

Main Process Components 

TP >0.5 – 1 
mg/L 

0 – 10 MGD 0.1 MGD 

0.5 MGD 

1 MGD 

5 MGD 

10 MGD 

 Multi-point 
chemical 
precipitation  
 

 Chemical Building 
 Chemical Storage 
 Chemical Feed System 
 Piping, Valves, and 

Appurtenances 
 Sludge Storage Tank 
 Sludge Dewatering 

Facility (Paper Mills) >10 MGD 10 MGD 

20 MGD 

50 MGD 

TP >0.1 – 
0.5 mg/L 

0 – 10 MGD 0.1 MGD 

0.5 MGD 

1 MGD 

5 MGD 

 Multi-point 
chemical 
precipitation 

 Sand 
filtration 

 Filter Feed Pumps 
 Sand Filter  
 Chemical Building 
 Chemical Storage 
 Chemical Feed System 



18 | P a g e  
 

10 MGD  Piping, Valves, and 
Appurtenances 

 Filter Building 
 Filter Backwash Pumps 
 Sludge Storage Tank 
 Sludge Dewatering 

Facility (Paper Mills) 

>10 MGD 10 MGD 

20 MGD 

50 MGD 

TP ≤ 0.1 
mg/L 

0 – 10 MGD 0.1 MGD 

0.5 MGD 

1 MGD 

5 MGD 

10 MGD 

 Multi-point 
chemical 
precipitation 

 Dual-stage 
sand filtration 

 Filter Feed Pumps 
 Dual-Stage Sand Filters  
 Chemical Building 
 Chemical Storage 
 Chemical Feed System 
 Piping, Valves, and 

Appurtenances 
 Filter Building 
 Filter Backwash Pumps 
 Sludge Storage Tank 
 Sludge Dewatering 

Facility (Paper Mills) 

>10 MGD 10 MGD 

20 MGD 

50 MGD 

 
2.4.2 Lagoons 

Table 2-4 summarizes the treatment processes and associated main process components assumed 
to be necessary to meet the various target TP levels for lagoon systems for both municipal and 
industrial dischargers. It was assumed that lagoons would require secondary clarifiers to remove 
the added solids generated from the chemical addition for phosphorus removal as a typical 
lagoon treatment system does not include separate solids removal equipment. For each of the 
three TP treatment levels, cost curves were developed for design flows ranging from 0 to 2 
MGD. Several flows within this flow range were selected to develop the capital and O&M costs 
used to develop the curves.  

Table 2-4 – Summary of Processes Required for Phosphorus Removal in Lagoon Systems 

Treatment 
Level 
Target 

Flow Ranges 
for Cost 
Curves 

Costs 
Developed for 
Specific Flows 

Treatment 
Process 

Main Process Components 
Added for P Removal 

TP >0.5 – 1 
mg/L 

0 – 2 MGD 0.1 MGD 

0.25 MGD 

1.0 MGD 

2.0 MGD 

 Multi-point 
chemical 
precipitation 

  Clarification 

 Clarification Feed Pump 
Station 

 Chemical Building 
 Chemical Storage 
 Chemical Feed System 
 Piping, Valves, and 

Appurtenances 
 Clarifier, Mechanisms, and 

Pumps 



19 | P a g e  
 

 Sludge Storage Lagoon 
(existing) 

 Sludge Dewatering Facility 
(Paper Mills) 

TP >0.1 – 
0.5 mg/L 

0 – 2 MGD 0.1 MGD 

0.25 MGD 

1.0 MGD 

2.0 MGD 

 Multi-point 
chemical 
precipitation 

 Clarification 
 Sand 

filtration 

 Clarification Feed Pump 
Station 

 Chemical Building 
 Chemical Storage 
 Chemical Feed System 
 Piping, Valves, and 

Appurtenances 
 Clarifier, Mechanisms, 

and Pumps 
 Sludge Storage Lagoon 

(existing) 
 Filter Building 
 Filter Feed Pumps 
 Filter Backwash Pumps 
 Sand Filter 
 Sludge Dewatering 

Facility (Paper Mills) 
TP ≤ 0.1 
mg/L 

0 – 2 MGD 0.1 MGD 

0.25 MGD 

1.0 MGD 

2.0 MGD 

 Multi-point 
chemical 
precipitation 

 Clarification 
 Dual-stage 

sand filtration 

 Clarification Feed Pump 
Station  

 Chemical Building 
 Chemical Storage 
 Chemical Feed System 
 Piping, Valves, and 

Appurtenances 
 Clarifier, Mechanisms, 

and Pumps 
 Sludge Storage Lagoon 

(existing) 
 Filter Building 
 Filter Feed Pumps 
 Filter Backwash Pumps 
 Dual-Stage Sand Filters 
 Sludge Dewatering 

Facility (Paper Mills) 
 



20 | P a g e  
 

2.4.3 Industrial Discharges 

It was assumed industrial dischargers can achieve TP limits with the same technologies as 
municipal facilities with some industries requiring significantly higher chemical dosages. Based 
on a review of research prepared by the National Council for Air and Stream Improvement 
(NCASI), the paper mill industry requires significantly higher levels of chemical addition to 
achieve the target TP limits due to a high fraction of recalcitrant P in their waste stream. For 
these facilities, dosages ranging between 300 and 1,800 mg/L may be required to meet the more 
stringent TP limits.  These dosages are 1 to 2 orders of magnitude higher than typical dosages 
expected for municipal WWTPs and other industries.  These high dosages will result in 
significantly increased sludge production rates, which are assumed to be above the capacity of 
existing sludge handling systems already in place.  As such, it is assumed the paper mills would 
need new sludge dewatering facilities to process the significantly higher sludge load.  Other 
industries and municipal WWTPs were assumed to be able to process the additional sludge using 
existing facilities. Non-contact cooling water dischargers were estimated using the lagoon cost 
curves as it was assumed based on a typical lagoon system design that these sites do not have any 
existing solids removal system, and a clarifier would be needed.  

This analysis also assumed that point source discharges that currently have multiple outfall 
locations would be able to reconfigure their treatment processes so that all effluent would be 
treated at one treatment facility. Reconfiguring costs are site-specific and, therefore, not part of 
this analysis. It is acknowledged that these costs may be significant in some cases.  

Appendix C contains treatment schematics illustrating the general layouts of the proposed 
treatment equipment to be added for both mechanical and lagoon systems for the three levels of 
phosphorus control. 
 
2.5 DESIGN CRITERIA  
 

The general design criteria used for sizing the various process components of the treatment trains 
required to achieve the phosphorus limits described in Section 2.4 are summarized in Table 2-5. 
The design criteria were selected based on experience from previous projects and typical 
municipal treatment standard values. To meet very low TP limits, facilities must remain online 
during maintenance operations and must be able to treat maximum flows. Consequently, standby 
pumps and extra filter capacity were included in the design.  

Table 2-5 – Design Criteria for Sizing Process Components 

Main Process Components Parameters 
Chemical Storage Tank 15 days @ design capacity 
Chemical Feed System Required feed rate with one pump out of 

service 
Chemical Added Alum (Al2(SO4)3·14H2O) 
Chemical Solution Strength 49% 
Chemical Dosage (Target Alum: Phosphate Molar Ratio) 
Primary Clarifiers 1:1 
Secondary Clarifiers 2:1 
Upstream of Filters 10:1 



21 | P a g e  
 

Paper Mills 
300 or 1,000 mg/L (low and middle range 
discussed in Section 2.4) 

Maximum Day Flow Peaking 
Factor 

2:1 (facilities >1.0 MGD) 
3:1 (facilities < 1.0 MGD) 

System Sizing Basis 
Maximum day flow with one unit out of 
service 

Clarifier* 
900 GPD/ft2 surface overflow rate (at design 
flow) 

Sand Filter* 2.5 GPM/ft2 filtration rate (at design flow) 
Dual-Stage Sand Filter 2.5 GPM/ft2 filtration rate (at design flow) 
Filter Feed Pumps Required feed rate with one pump out of 

service 
Filter Backwash Pumps Required feed rate with one pump out of 

service 
Sludge Production Rate 1 lb. TSS/3 lbs. of alum added  
Additional Sludge Storage 180 days 
Sludge Dewatering Facility 
Polymer for Dewatering 15 lbs. polymer/ton solids 
Belt Filter Press 1,000 gpd/meter of belt width 

 *Source: (10 State Standards) Recommended Standards for Wastewater Facilities.  
 

2.6 COST ESTIMATE ASSUMPTIONS 
 

Capital cost and annual operations and maintenance costs cost estimates were developed for the 
treatment process upgrades necessary to achieve the nutrient removal objective (i.e., incremental 
costs for removing phosphorus from the current permit levels to the potential lower TP levels 
established for each WPDES permitted discharger). Costs for major equipment were obtained 
from multiple vendor quotes, while other general cost components (shown in Tables 2-6 and 2-7) 
were estimated as percentages of the equipment cost.  These percentages were developed based 
on previous project experience and typical industry standard values.   

The costs for mobilization, site work, instrumentation and control work, electrical work, HVAC 
work, plumbing work, maintenance of plant operations and yard piping were estimated as 
percentages of the subtotal direct cost (equipment or building cost).  Typical percentages were 
between 2 to 15 percent for each parameter.  ARCADIS reviewed available design estimates for 
historical projects and leveraged the experience of senior design staff to set the percentages.  
Electrical and Instrumentation & Controls were combined into one line item.  Typically, these 
percentages can range from 10-15% each at the planning level design phase.  A conservative, 
composite value of 25% was chosen to account for the expectation that these systems will need 
to run automatically and that in some cases there will not be a robust existing system to integrate 
into. Contingency costs appropriate for this level of project definition (~1%) and contractor 
overhead & profit were added to the construction cost estimate to provide for undefined project 
elements and to reduce the risk for underestimation.  The engineering design, inspection and 
administration costs were added to the estimated bid subtotal to determine the total capital cost.   



22 | P a g e  
 

The operations and maintenance cost curves were developed using the specified O&M cost 
parameters based on literature sources and referenced phosphorus removal studies included in 
Appendices A and B.  Power usage was estimated using demand from the buildings housing the 
new treatment equipment, demand from the alum metering system and the demand from all 
pumps assuming 20 feet of head.  The alum usage was estimated based on 1 mg/L of phosphorus 
being removed at the specified flow rates.  Sludge production was estimated using the ratio 
specified in Table 2-5 for pounds of total suspended solids produced by pounds of total alum 
added.  Sludge processing and storage was sized for 180 days of storage using the average daily 
flow.  Sludge storage of 180 days is a municipal requirement in Wisconsin and has been applied 
to all categories in this analysis to allow for the development of a common cost curve.  The 
maintenance and repair of major mechanized process equipment was estimated at 2% of the 
subtotal equipment cost.  Operation and labor costs were estimated using the estimated number 
of additional labor hours that each process would require.   

Cost curves, cost equations, and correlation coefficients were developed using the “power” 
fitting function in Microsoft Excel 2010. The compiled capital costs are consistent with the 
Association for the Advancement of Cost Engineering’s (AACE) Class 4 estimate, where project 
definition is between 1% to 15% and engineering design is 1% to 5% complete.  The typical 
purpose for this level of estimate is for conceptual studies or feasibility evaluations.  No site 
specific information other than discharge flowrate and new permit limit was used for the estimate 
which would put the project definition and design level near 1%.  As described by AACE, these 
estimates are primarily stochastic in nature – i.e., are based on inferred or statistical relationships 
between similar projects and /or quotes with additional factors applied.  Class 4 estimates are 
generally prepared based on limited information without a site specific process description and 
thus they have a wide accuracy range, typically -30% to +50%.  These estimates can successfully 
be used for budget estimating purposes.  
 
Assumptions for capital and O&M costs are summarized in Table 2-6. Site specific costs were 
not included in this cost estimate but would affect the cost of implementation for individual 
facilities.  Land acquisition need and associated costs can vary for each site and are not 
accounted for in this analysis. This analysis also assumed that point source discharges that 
currently have multiple outfall locations will be able to reconfigure their treatment processes so 
all effluent will be treated at one treatment facility. Reconfiguring costs are site-specific and, 